

Date _____

Time _____

Patient name _____
Last name _____
Place patient label here

Weight _____

CPR start time _____

Starting rhythm _____

Closed chest: Y/N _____

Open chest: Y/N _____

End time _____

Outcome _____

Drug	Time	ml/route						
Epinephrine (1:1000) Low dose: 0.01 mg/kg IV High dose: 0.1 mg/kg IV								
Atropine (0.54 mg/ml) 0.05 mg/kg IV								
Lidocaine (20mg/ml) 2-8 mg/kg IV								
Vasopressin (20 U/ml) 0.8 U/kg IV								
Naloxone 0.04mg/kg								
Other								
	Joules							
External defibrillation 2-10 j/kg								
Internal defibrillation 0.2-1 j/kg								

ECG rhythm post defibrillation: _____

Comments: _____
